HIGHLINE '\

Fre 1T

MODEL 1400

Assembly-Operator
Parts Manual



PARTS CATALOGUE

ITEM PAGE
Main Sub TFLBME ecenwvwccsccarscanarenn 15
618 Hub 2nd Spindle ..veuvvnccmvnern- 27
A-Frame Hitch & Rail Assembly ....... 29
Fork Assembly ...i.iuiaeeaans sr e e 31
Chain Tightener .....cueeesseesssn R |
Hydraulic Motor Assembly ............ 35
Hydraulics System .......... ... ... 37
3" x 16" Cylinder {Ram) ....ceuernnne 39
35" % 13" Cylinder (CTD) ..iveceraanas 41
Electrical HoOK-UD +cvvivenerns EXEEEE ‘43

24



Main Sub Frame

HIHLWE:-



(irem

PART NUMBER

DESCRIPTION Ne
1 aigel g716" Wheel Bolts 48
2 51008 11-151t 8ply Farm Hiway Service Tire 8
3 40023 " Walking Beam 2
[ 4 40024 Walking Beam Pockets 4
5 81700 Grease Nipple 1/8" NPT Straight 4
6 B5C0824P Bolt 1/2" = 1 1/2" 28
7 40060 Left Main Sub Frame 1
8 LN5CO8P Locknut 1/2" 28
9 40061 Right Main Sub Frame 1

26




618 Hub and Spindle

27



5 )
m
=z

DESCRIPTICON

PART NUMBER N2

1 81255 2" Dia Dual Spindle x 25" 1
2 91091 618 Seal 2
3 S1171 618 Inner Cone [M25580 2
4 81151 618 Inner Race LM25520 2
5 91700 Grease Nipple 1/8" NPT Straight 2
6 91071 618 Hub 2
7 91061 Wheel Bolt 9/16" i2
8 91131 618 Outer Race [M48510 2
£ 91111 618 Outer Cone LM48548 2
i0 91180 Washer Hub 2
11 91210 Castlelated Nut 2
12 Cp0324 Cotter Pin 3/16" x 1 1/2" 2
13 91231 6138 Dust Cap 2
14 91008 ©11-151t 8ply Farm Hiway Service 2
2

16 91050 15" x 8" x 6 Wheel Rim 2

\. .

28



GEE A -Frame Hitch and Rail Assembly

\ e
a
. '
"y, L]

| 29 .



ITEM | PART NUMBER| DESCRIPTION Ne
1 40069 Right Outside Rail 1
1
3 40068 Right Inside Rail 1
4 40063 Right A-Frame Hitch i
5 40067 left Inside Rail 1
6 40066 Left Outside Rail 1
7 |LNSCO04P Locknut 1/4" 4
8 490075 Bale Divider 1.
9 40006 Rear Channel Cross Member 1
10 [B5C08247 1/2 ¥ 1 172" Bolt . 96
11 | 40049 Slew Moving Sign Brdcket 1
12 140064 4" »x 6" Cross Member 1
13 [CPO440 Cotter Pin 174" x 2 1/2" 4
14 | 40009 Cylinder .Bracket Fin 2
15 |B5C0436P Bolt 174" = 2 1/4" 2
16 1inCcOo8P 1/2" Loeknut 26
17 PLNSCO8P Locknut 172" 9
18 192028 Slow Moving Sign i
18 140065 3" X 6" Cross. Member 1
20 (40072 Bale Divider Tube 1
21 |835C0824P Bolt 1/2" ' » 1 1;/2" 8
22 (B5C04122 Bolt 1/4" x 3/4" ) 2
23 40054 $low Moving Sign Bottom Bracket 1
B ) . . 8
25 140003 A<Frame Hitch Pin 1 1/4" x 3" 2
746 20177 Cvlinder 3" x 16" 1
27 |B3C10247P polt 5/8" x 1 172" 8
28 (40062 Left A-Frame Hitch 1
29 140071 A-Trame Centre Member )
30 (82003 Serial Number Plate 1
31 [W1l6P Lecckwasher 1" 2
32 |NSCl6P Nut 1" . 2
33 | 450358 Hitch Tongue’ 1
34 |B5C16120P Bolt 1" x 7 1/2" 2
35 {92033 Hitch Jack (5000.1bs) 1
- ) 1
37 40076 Hydraulic' Support. Guide T
45060 Double Hiteh .Tongue (Optional)

30




F_c_)rk Assembly

LEFT FORK

31



DESCRIPTION

'ITEM PART NUMBER Ne

| 1 {40009 Cylinder Bracket Pin 2
2 Ck0240 Cotter Pin l/4" x 2 172" . 8
3 90108 Cylinder 3 172" x 13" Barrel 2
4 40011 Left Fivet Axrm 1
5 40008 Front Pivot Arm Pin 4
6 j40010 Pivot Slide Arm ?in 2
7 35C1024P Bolt 578" x 1 1/2" 12
8 HP40 Hair ?in Clip 2 1/2" 2
9 40019 Pivot Slide Arm Lock Pin 2
10 (40017 Left Fivot Slide Arm 1
11 [wioP Lockwasher 5/8* 16
12 [N5ClOP Nut 5/8° 16
13 {40082 Left Short Fork Icoth 1
14 140081 Laft Paddle Fork Teooth 1
15 |40018 Right 2ivoet Slide Amm 1
18 [40012 Richt fivot Am 1
17 |921700 Grease Nipple 1/8° NPT Straight 4
18 |B3c1632% 17x 2" 3olt &
19 140080 Right Short Fork Tooth 1
20 (40078 Right Paddle Fork Tooth 1

32




33



" DESCRIPTION

rq;EM PART NUMBER N

| 1 |nscioe Nut 578" | 2
2 91700 Grease Nipple 1/8" NPT Siraight 4
3 40073 Right Chain Tightener 2’
4 40074 teft Chain Tightener 3
5 91511 2062 Half Link *
6 91510 2062 Connecting Link *
7 915086 3

5062 Chain c/w Connecting Link

* Asg Reguired

34




35

- Hydraulic Motors




PART NUMBER

* As Required

ITEM DESCRIPTION NO,
1 82066 T Hydraulic Motor 4
2 92063 C-2062-10 Tooth Sprocket 4
3 40078 5/16" Key Stock - 4
4 40077 End Washer 4
5 92087 Boit 5/8"x1" NF 4
5] LW1iCP 5/8" Lockwasher 4
7 §0UR1008 90 deg. Swivel Elbow 60UB1008 8
8 849FS0QECS 1/2" MNPT x 1/2° MJIC 90 deg. Elbow 2
9 82070 Cartridge Valve 1/2" ORB (Normally Closed) 2
10 851FS00808 TEE 1/2" MORE x 1/2"MACx1/2"MJIC 2
11 248A08 1/2" Adapter 248A08 1
12 . 190233 < 41/2"x60" 1/2°FJIC x 172" MNPT Hose 2.
.13 80232 "2 xB-1/2" 1/2"MNPT % 1/2" MNPT Hose 2
14 90234 142 x38" 1/2"FJIC x 1/2" MNPT Hose 2
15 80231 1/2"x108" 1/2"FJIC x 1/2"MNPT Hose -2
16 BECOB40P 1/2"x2-1/2" Bolt UNC Gr, 5 18
17 FWogapP 1/2" Flat Washer *
18 LNCOB 1/2* Lock Nut UNC 16
19 - |Lw10oP 1/2 Lock Washer 18
20 60SBO80S 112" Adapter 2
21 25VKO08 12" MNPT Swivel Tee 2

38



Hyd'réulic System




QAT .

ITEM PART NUMBER {DESCRIPTICN NO.
C T 90120 Cylinder 3 1/2 x 13" 2
TR 849FS0-0808  [1/2" MORB x 1/2" MJIC 80 Adapter 1
3 849FS0808 1/2" MNPTx 1/2" MJIC S0 Adapter 6
g 80243 3/8"x44" 1/2"FJiC x 1/2“MJIC Hose 2
5 80245 3/8"x28" 1/2"FJICx1/2"MJIC Hose 2
& 80421 1/2" Left and Right Outer Hydraulic Lines 2
T 90425 1/2" Right !nner Hydraulic Lines 1
4 90103 Cylinder 3-1/2"x16" 1
.G 90252 3/8"x48" 1/2"FJIC x 1/2"FJIC Hose 1
IO 90224 3/8"x26" 1/2"FJIC x 1/2" NJSOT Hose 1
/1 40071 A-Frama Centre Member 1
2 BECO528P .~ [Bolt 5/167%1-3/4" UNC Gr. 5 4
T3 92089 FPS Solnoid Valve 2
14 90290 3/8"x9" 1/2"NJSOT x C8NJYOT Hose .
15 848FS00808  {1/2" MORB x 1/2°. MJIC Adapter .5
{¢ 852FS08 1/2" Tube Cross A
1% 90423 142" Inner Tractor Hydraulic Line 1
15 80422 1/2° Quter Tractor Hydraulic Line 1
C A 90223 3/8"x58" 1/2" MJIC x 1/2" MNPT Hose 2
, 80424 1/2" Left Inner Hydraulic Line 1
22 LNCOSP 5/16" UNC Lock Nut 4

38



| A3 X=-16 Cyliﬂder. ((((( o



DESCRIPTION

*As Required

ITEM | PART NUMBER N=
1 91700 Grease Nipple 1/8" NPT Straight 1
2 906446 Cylinder Shaft c/w Tube End 1
3 90666 3" Cylinder Screw on End Cap 1
4 20684 3" Seal Kit SKG30-1850A 1
5 90705 3" Cylinder Piston 1
& 90720 Piston Nut i 1
7 80747 3" ® 16" Cylinder Screw on tubzs (Tube End) "1

90107 3* x 15" Cylinder Complete {Tube Ends) s







=

PART NUMBER DESCRIPTION Me
1 91700 Grezse Nipple 1/8° NPT Straicght 1
2 90645 Cylinder Sheft ¢/w Tubz End 1
3 90662 3 172" Cviinder Screw on End Czp 1
4 o0E80 Seal Xit 3 172 _SKCSS-—SQA 1
5 S$0700 Piston 3 172" Cylinder 3
6 90720 Piston MNut 1
7 20746 3 172" x 13 Cylinder Screw on Tubs i

90108 3 172" % 13 Cylinder Conplete {Tube Ends) *

*24g Reguired
\- J

42



Troactor Ignition

Red Positive to
Accessary




ITEM PART NUMBER |DESCRIPTION NO.
1 82089 1
2 82070 - Cartridge Valve {Normally Closed) 1/2* ORB 1
3 92077 14 EM implement Harness (Field) 1
4 92725 14 EM Control (Fiels) wi Control Harness (1294) 1

44



